

BRANZ Type Test Summary

This is to certify that the specimen described below has been tested by BRANZ Ltd on behalf of

Asona Limited
Unit 14, 7 Cain Road
Penrose
Auckland
New Zealand

Test standards: AS/NZS 3837:1998, ISO 5660 Parts 1 and 2.

Specimen name: Asona Triton 25

Specimen description: A glass wool board with mat white coloured composite facing

Orientation: From the direction tested.

A full description of the test specimen and the test results are given in BRANZ Test Report:

Fire Test FH 4930-TT Issue 2 – Test date 5th December 2012

Regulatory authorities are advised to examine test reports before approving any product.

The test results were the basis for the following:

Building Code Document	Group Number Classification
NZBC Verification Method C/VM2 Appendix A	1-S
NCC Specifications C1.10 and A 2.4	1 The average specific extinction area was less than the 250 m ² /kg limit.

Issue Date:
23 February 2016

Expiry Date:
23 February 2021



The National Association of Testing Authorities (NATA) and International Accreditation New Zealand (IANZ) are both signatories of the ILAC Mutual Recognition Agreement. Users of tests reports are recommended to accept test reports in the name of either accreditation body.